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TO BE USED WITH PARTS LIST IP1277-2 AND OPERATION AND MAINTENANCE MANUAL 180332.
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Part Number

175777
175778
175783
175791
175798
175825
175784
175824
180326
175813
175786
180324
175792
MSF6100-16
175794
180329
180333
MPW6.3
MSC6100-25
180334
180327
180336
180330
175812
175799
180335-S
175785

PartsList for MFN-201 Type O

Description

PLUNGER

DRIVER

BUMPER
SPRING-COMPRESSION-P
RETAINER CLIP
SUPPORT-PLUNGER SPRI
CLEVIS PIN
PIN-CLEVIS-RATCHET
SHOE-1/2 IN.
BUMPER-FRONT

CORE PLATE
PIN-SPRING

NOSE
SCREW-SFHCS-M6X1.00X
SHOE-3/4 IN
LABEL-FASTENER-MFN-2
SCREW-M4X0.7X8
WASHER-PWN M6
SCREW-SHCS-M6X1.00X2
SCREW-SHCS-M6X1.00X2

ASSEMBLY-PUSHER HAND
ASSEMBLY-FRAME RIGHT

CAUTION LABEL
BUMPER-SIDE

PUSHER

BOSTITCH FRAME ASY
ROLLER
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Qty Required
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PartsList for MFN-201 Type O

[tem Number Part Number Description Qty Required
28 175823 SLEEVE-PLUNGER 1
29 180325 ASSEMBLY-RATCHET 1
30 180331 LABEL-WARNING MFN-20 1
31 180337 SHOE-5/8 IN. 1
800 100653 LUBE (2CC) 1
800 100679 LUBE (1LB.CAN) 1
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